
Volume 8:
Middle uThukela System and 

uMhlathuze System

©
 U

m
ge

ni
 W

at
er

 2
02

1

Improving Quality of Life and Enhancing Sustainable Economic Development.
Think Water, 

think Umgeni Water.

Infrastructure Development Division, Umgeni Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

In
fr

as
tr

u
ct

u
re

 M
as

te
r 

P
la

n
 2

02
1

20
21

/2
02

2 
– 

20
51

-2
05

2



 

 
 
 
 
 
 
 
 
 
 
 
 
 

For further information, please contact: 

 

 

 

 

Planning Services 
[...]
The drought operating rule curtailment curves for Eshowe WSS are shown in Figure 16.7. The rule is 
based on three decision date curves (August, May and February). 
 

 

Figure 16.7 Drought Operating Rules (Curtailment curves) for Eshowe (DWS 2015:6-9) 

 

 The drought operating rule shows that the maximum target draft that should be allocated 
from the two local dams is 2.1 million m3/a (5.8 Mℓ/day), when the storage volume is 100%. 

 Figure 16.7 shows that once the combined storage volumes drops below 80%, the allocation 
should be reduced to below 2 million m3/a (5.5 Ml/d). 



 
53 

 If the dam levels drop to a combined storage of approximately 50% then the recommended 
allocations reduce to 1.5 million m3/a (4.1 Ml/d) in winter and 1.2 million m3/a (3.3 Ml/d) in 
February. 

 
 
The operating rules of uMhlathuze System including Goedertrouw Dam includes the following 
(DWS, 2020): 
 

 Supply as much as possible of the 9 million m3/a required for smelter from Lake Nhlabane as 

a first resort; 

 If Lake Nhlabane cannot supply the full 9 million m3/a demand, supply difference from 

uMhlathuze Water via Lake Nsezi;  

 Supply the required 23 million m3/a for the RBM ponds from Mfolozi supply first; 

 If Mfolozi supply is insufficient, then supply from Lake Nhlabane (up to a total limit of 12 

million m3/a including what is supplied for the smelter); and 

 Lastly, if the RBM ponds demand is still not met, then supply from Mhlathuze Water via Lake 

Nsezi (up to a total limit of 16 million m3/a including what is supplied for the smelter). 

 The transfer from the Thukela is to take place when Goedertrouw Dam drops below 75%. 

 
 



 
54 

16.3 Supply Systems 

16.3.1 Description of the uMhlathuze System 

(a) Overview 

The uMhlathuze System is the main source of water for KCDM and the City of uMhlathuze. It 
supplies water to the rural settlements, urban settlements and industries in the Nkandla, 
Mthonjaneni, uMlalazi and uMhlathuze Local Municplity’s of KCDM. uMhlathuze Local municipality 
is a legislated water service authority referred to as City of uMhlathuze (CoU). Figure 16.8 provides 
an overview of the municipalities within KCDM and the relative location of CoU. It also shows the 
bounding District Municipalities of Zululand and Umkhanyakude to the north, Umzimyathi to the 
east and iLembe sharing its southern border. 
 

 

Figure 16.8 KCDM and City of uMhlathuze 

 
The following WTP obtain its water from the uMhlathuze River. In some of these plants, the river 
augments supply and in the case Goedertouw WTP, supply is supplemented by an inter-basin 
transfer from the uThukela River. WTP’s that have a treatment capacity greater than 2 Mℓ/day 
include the: 
 

 Nkandla WTP; 

 Middledrift WTP; 

 Goedertrouw WTP; 

 Eshowe WTP; 

 eSikhaleni WTP; 

 Nsezi WTP; 

 Mzingazi WTP. 



 
55 

(b) Nkandla Water Treatment Plant and Supply System 

The Nkandla WTP (Figure 16.9) abstracts raw water from a weir on the uMhlathuze River. The plant 
has a capacity of 3.6 Ml/day and potable water is pumped to the the Mpongose Tribal Authority, 
towards Nkandla Town. Associated bulk infrastructure consists of two pump stations, pumping a 
total head of 280 m; four bulk storage reservoirs, with a total capacity of 3 600 kl; and 67 km of bulk 
pipelines, ranging from 90 mm to 160 mm in diameter. 
 

 

Figure 16.9 Nkandla WTP 

 
The Nkandla Water Treatment Plant Supply System is shown in Figure 16.10 and the characteristics 
of the plant are indicated in Table 16.11. 
 



 
56 

Table 16.11 Characteristics of the Nkandla WTP 

WTP Name: Nkandla WTP 

System: Nkandla Bulk Supply System 

Maximum Design Capacity: 3.9 Ml/day1 

Current Utilisation (January 2020): 4.29 Ml/day 

Raw Water Storage Capacity: 0 

Raw Water Supply Capacity: 10 Ml/day 

Pre-Oxidation Type: Chlorine 

Primary Water Pre-Treatment Chemical: Polymeric Coagulant (SUDFLOC 3856) 

Total Coagulant Dosing Capacity: 6 l/hr 

Rapid Mixing Method: Hydraulic mixing 

Clarifier Type: Sedimentation Tanks (Dortmund type clarifiers) 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 137.28 m2 

Total Capacity of Clarifiers: 205.92 m3 

Filter Type: Slow Sand Filters 

Number of Filters: 3 

Filter Floor Type Porous concrete floor type 

Total Filtration Area of all Filters 1 875 m2 

Total Filtration Design Capacity of all Filters: 162.5 m3/hr 

Total Capacity of Backwash Water Tanks: 1Ml – Backwash water obtained from clear water reservoir 

Total Capacity of Sludge Treatment Plant: N/A 

Capacity of Used Washwater System: N/A 

Primary Post Disinfection Type: Chlorine gas 

Disinfection Dosing Capacity: 0.4 kg/hr 

Disinfectant Storage Capacity: 700 kg 

Total Treated Water Storage Capacity: 1 Ml Clear water reservoir 

 
1Nkandla Bulk Waterworks, Design Capacity Assessment, 2020 



 
57 

 
 

Figure 16.10 Schematic of Nkandla WTP Supply System 

 
The Nkandla WTP is a conventional treatment plant comprising of the following process 
components: 
 

(i) Raw water is gravity fed from a weir located on the uMhlathuze River into a Pre-
sedimentation tank from which two submersible pumps (duty/standby) convey water to an 
aerator. 

 
(ii) Flocculation channels: The raw water flows by gravity to the dosing room for pre-

chlorination and coagulation. Lime is dosed after the hydraulic jump that is used for flash 
mixing. The coagulated water flows through the flocculation channel.  

(iii) Clarification (sedimentation) tanks: The flocs that have formed in the flocculation channels 

are settled in the two existing sedimentation tanks under gravity. The settled sludge is 

removed by frequent de-sludging of the tanks.  

(iv) Slow Sand Filtration: The clarified water is then filtered through a set of three slow sand 

filters as a final polishing before chlorination of the treated water. 

(v) Chorine contact tank: The filtered water is disinfected and gravitate to the onsite clear water 

reservoir (1Ml) before pumping the water to the command reservoirs in the Nkandla supply 

area. 

 
The reservoir, pump station and pipeline details are summarised in Table 16.12, Table 16.13 and                     
Table 16.14.



 
58 

Table 16.12 Pump Details: Nkandla WTP Supply System 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Nkandla Pump Station 2 1 KSB WKLn 100/7 WTP Cholwane 139 147 3.12 

 
 

Table 16.13 Pipeline Details: Nkandla WTP Supply System 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Raw Water Abstraction WTP 0.6 300 Steel 9.21 20 

uMhlathuze Nkandla Bulk WTP Cholwane 6.4 250 uPVC 6.41 20 

1Based on a velocity of 1.5m/s 

 

Table 16.14 Reservoir Details: Nkandla WTP Supply System 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Nkandla WTP Nkandla Potable 1 Clear Well 873 868 

uMhlathuze Cholwane Cholwane Reservoir 2.5 Balancing 1146 1141 

 
 
 



 59 

(c) Middledrift Water Treatment Plant and Supply System 

 
The Thukela Transfer Scheme abstracts raw water from the left bank of the uThukela River (Figure 
16.11). The Madungela High Lift Pumpstation (Figure 16.14) and the Mkhalazi High Lift Pumpstation 
(Figure 16.15) transfers water across the catchment into the uMhlathuze catchment. Raw water for 
the Middledrift WTP is sourced from the Madungela high lift pump station and is conveyed into two 
onsite raw water-holding tanks. 
 
The Middledrift WTP is at the Middledrift Village and supplies the village itself and the surrounding 
villages up to Msobotsheni in the north east and Ntingwe in the south. The Middledrift WTP is 
shown in Figure 16.12 and Figure 16.13 and the supply system is shown in Figure 16.16. 
 
 

 

Figure 16.11 Thukela Transfer Scheme Abstraction Works. 



 60 

 

Figure 16.12 Aerial Photo of Middledrift WTP 

 

 

Figure 16.13 Photo of Middledrift WTP Clarifiers 



 61 

 
 

Figure 16.14 Madungela High Lift Pump Station 

 

 

Figure 16.15 Mkhalazi High Lift Pump Station 



 62 

 

Figure 16.16 Schematic of Central uMhlathuze System 



 63 

The Middledrift WTP (Table 16.15) is a conventional treatment plant comprising the following 
process components: 
 

(vi) Raw water holding tanks: Raw water for the Middledrift WTP is sourced from the Mkhalazi 
pump station and is conveyed into two onsite raw water-holding tanks 

(vii) Static inline mixers: The raw water is conveyed by gravity to the inlet head of works (HoW) 
chamber where polymeric (SUDFLOC 3870) and Soda ash for pH correction is injected before 
two static inline mixers to achieve flash mixing. Chlorine is added for pre-chlorination 
process after the inline mixers. 

(viii) Clarification (sedimentation) tanks: The flocs that have formed are settled in the two clari-

flocculators under gravity. The settled sludge is removed by frequent de-sludging of the 

tanks.  

(ix) Rapid Gravity Sand Filtration: The clarified water is then filtered through a set of five rapid 

gravity sand filters as a final polishing before chlorination of the treated water. The filters are 

backwashed daily using the final water from the 1.25 Ml onsite reservoir. The spent 

backwash water is sent to the sludge holding tanks. The supernatant from the holding tanks 

is recycled to the head of works and the settled sludge is discharged to the drying beds.  

(x) Final water reservoir: The filtered water flows into the clearwells then into a collection 

chamber where chlorine is added before entering the final water reservoir, before pumping 

the water to the command reservoir in the Middledrift supply area. 

The reservoirs pump station and pipeline details related to the Middledrift Supply Scheme are 
summarised in Table 16.16, Table 16.17 and Table 16.18. 



 64 

Table 16.15 Characteristics of the Middledrift WTP 

WTP Name: Middledrift WTP 

System: Middledrift Bulk Supply System 

Maximum Design Capacity: 10 Ml/day 

Current Utilisation (January 2020): 9.47 Ml/day 

Raw Water Storage Capacity: 5 Ml 

Raw Water Supply Capacity: 10 Ml 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: SUDFLOC 3870 and Soda Ash 

Total Coagulant Dosing Capacity: 20.5 l/hr 

Rapid Mixing Method: Static inline mixers 

Clarifier Type: Clarifloculators with paddle mixers and scrapers 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 1 005.42 m2 

Total Capacity of Clarifiers: 926 m3 

Filter Type: Rapid Gravity Sand Filters 

Number of Filters: 5 

Filter Floor Type Suspended floor slap (CADAR GRC Monolithic flat panel) 
with underfloor drainage.  

Total Filtration Area of all Filters 87.5 m2 

Total Filtration Design Capacity of all Filters: 417 m³/hr 

Total Capacity of Backwash Water Tanks: 1.25 Ml - water obtained from Clear water reservoir 

Total Capacity of Sludge Treatment Plant: 1296 kl 

Capacity of Used Washwater System: 1296 kl - Included in the Sludge Lagoons 

Primary Post Disinfection Type: Chlorine gas 

Disinfection Dosing Capacity: 0.4 kg/hr 

Disinfectant Storage Capacity: 2 820 kg 

Total Treated Water Storage Capacity: 1.25 Ml Clear water reservoir 

 

 



 65 

 Table 16.16 Pump Details: Middledrift WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Madungela Transfer Ph1 2 0 Sulzer SM 302.640 Abstraction Umkhalazi PS 230 254 86.4 

uMhlathuze KCDM Transfer Pumps 1 1 KSB - WKn 150/6 Abstraction WTP 233 270 5.7 

uMhlathuze 
Middledrift 1 1 

Grundfos NK 200-
450/455 

WTP 
Middledrift 

Command 
60.6 70 10.3 

 
 

Table 16.17 Pipeline Details: Middledrift WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Raw Water Transfer1 Thukela River Middledrift  12.6 1500 Steel 86.4 23 

uMhlathuze Supply to WTP Transfer take-off Middledrift WTP 0.16 500 DI 25 8 

uMhlathuze Middledrift Res supply Middledrift WTP Middledrift Command 0.5 500 DI 25 8 

1 This pipeline is the raw water transfer to Goedertrouw Dam. 
 

Table 16.18 Reservoir Details: Middledrift WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze WTP Middledrift Command 6.0 Balancing 487.7 480.5 

 
 



 66 

(d) Goedertrouw Water Treatment Plant and Supply System 

Goedertrouw Dam remains the most viable water source to the Greater Mthonjaneni, 
Kwahlokohloko and Eshowe supply areas. Abstraction from the dam is via an existing 1.8 m diameter 
steel pipe to the WTP from where potable water is distributed to pump stations serving both the 
northern areas which form part of the Mthonjaneni Local Municipality and the southern areas which 
lie within the uMlalazi Local Municipality.  
 
Goedertrouw Dam is on the uMhlathuze River and the yield is augmented by an inter basin transfer 
from the uThukela River. Water abstracted from the uThukela River is transferred to the uMhlathuze 
Catchment upstream of Goedertrouw Dam. During the drought of 1994 an emergency augmentation 
scheme was put in place (commissioned in 1997) that has the capacity to deliver 37 million 
m3/annum (1.2m3/s) to the Mvuzane stream, a tributary of the uMhlathuze River.  
 
The emergency scheme includes a second high-lift pump-station (Mkhalazi) at the end of the 1.5 m 
diameter pipeline, to pump the water over the watershed, through an extra rising main and gravity 
main.  
 
A 450 mm diameter ductile iron rising main from the Goedertrouw WTP supplies water to a 2.5Ml 

concrete reservoir and four pump stations (Zigigaya Booster 1, Zigigaya Booster 2, Zimela Booster 
and PSA). The system supplies Greater Mthonjaneni. 
 
The WTP also supplies south via a 300 mm pipeline (previously a raw water pipeline from 
Goedertrouw Dam) to Kwahlokohloko. The pipeline extends to Eshowe but this portion is not 
operational.  
 
A schematic of the Goedertrouw WTP Supply System is shown in Figure 16.18. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.20, Table 16.21 and 
Table 16.22. 
 
The Goedertrouw WTP is a conventional treatment plant comprising the following process 
components:  
 

(xi) Hydraulic rapid mixing: Raw water for the Goedertrouw WTP is sourced from Goedertrouw 
Dam. The pre-treatment process involves polymeric coagulant dosing to aid coagulation 
followed by hydraulic rapid mixing. 

(xii) Clarification (sedimentation) tanks: The coagulated water is controlled through sluice gates 
and conveyed into two clari-flocculators. The flocs that have formed are then settled in the 
sedimentation tanks under gravity. Sludge from each of the clari-flocculators and spent 
backwash water is discharged into three sludge lagoons. 

(xiii) Rapid Gravity Sand Filtration: The clarified water from the clari-flocculators is then 
conveyed into five rapid gravity sand filters as a final polishing step before chlorination of 
the treated water.      

(xiv) Chlorine Contact Tank: Filtered water from the clear wells is disinfected with chlorine gas. 
Final water is then stored in a 1 Ml onsite reservoir before it is pumped to Kwahlokohloko 
and Eshowe WTP.  

 



 67 

 

Figure 16.17 Goedertrouw WTP. 

  



 68 

 

Figure 16.18 Schematic of Goedertrouw Supply System. 



 69 

Table 16.19 Characteristics of the Goedertrouw WTP 

WTP Name: Goedertrouw WTP 

System: Goedertrouw Bulk Supply System 

Maximum Design Capacity: 20 Ml/day 

Current Utilisation (January 2020): 14 Ml/day 

Raw Water Storage Capacity: 0 

Raw Water Supply Capacity: 25 Ml/day 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: SUDFLOC 3450 

Total Coagulant Dosing Capacity: 50 l/hr 

Rapid Mixing Method: Compartment Drop 

Clarifier Type: Sedimentation Tanks 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 780 m2 

Total Capacity of Clarifiers: 20 Ml/day 

Filter Type: Rapid Gravity Sand Filtration 

Number of Filters: 5 

Filter Floor Type Monolithic flat panel with underfloor drainage 

Total Filtration Area of all Filters 196 m2 

Total Filtration Design Capacity of all Filters: 20 Ml/day 

Total Capacity of Backwash Water Tanks: 1 Ml 

Total Capacity of Sludge Treatment Plant: Three sludge lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: 4 kg/hr 

Disinfectant Storage Capacity: 6 * 1 Tonne 

Total Treated Water Storage Capacity: 1 Ml 

 



 70 

Table 16.20 Pump Details: Goedertrouw WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number 

of Duty 

Pumps 

Number of 

Standby 

Pumps 

Mthonjaneni Zigigaya Booster 1 1 1 KSB WKLn 150/5 Goedertrouw WTP Zigigaya 1 202 211 6.7 

Mthonjaneni Zigigaya Booster 2 1 1 KSB WKLn 150/5 Zigigaya 1 Zigigaya 2 195 211 6.7 

Mthonjaneni Zimela 1 1 KSB WKLn 150/5 Zigigaya 2 Zimela Res 198 211 6.7 

Kwahlokhloko 
Eshowe 0 1 KSB MTC D 100 Goedertrouw WTP 

Kwahlokohloko 

Res 
450 420 4.2 

 

Table 16.21 Pipeline Details: Goedertrouw WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Mthonjaneni Bulk WTP Zigigaya Booster 1 2.9 450 Ductile Iron 6.72 11 

uMhlathuze Mthonjaneni Bulk Zigigaya Booster 1 Zigigaya Booster 2 3.4 450 Ductile Iron 6.72 11 

uMhlathuze Mthonjaneni Bulk Zigigaya Booster 2 Zimel2 Res 3.6 450 Ductile Iron 6.72 11 

uMhlathuze Kwahlokohloko Bulk WTP Kwahlokohloko 10 300 Steel 9.21  

1Capacity based on 1.5m/s velocity 

 
 
 
 
 
 
 
 



 71 

 
 

Table 16.22 Reservoir Details: Goedertrouw WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Goedertrouw WTP Goedertrouw Potable 1 Balancing 163 160 

uMhlathuze Zigigaya Zigzag 1 0.25 Pump Suction Storage 375.8 373 

uMhlathuze Zigigaya Zigzag 2 0.25 Pump Suction Storage 574.7 571 

uMhlathuze Zimela Zimela Reservoir 2.5 Distribution 767.39 762 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 72 

(e) Eshowe Water Treatment Plant and Supply System 

The Eshowe Water Supply Scheme comprises of one main treatment works namely the Eshowe town 
WTP (Figure 16.19). The Eshowe WTP abstracts raw water from the Rutledge Dam (Figure 16.6) 
through a raw water pumping station at the outlet works of the dam. The supply from the dam to 
the treatment plant is through a 1.1 m diameter steel pipeline. The Ruthledge Dam is augmented 
with raw water from the Ihlazi Dam (Figure 16.5). Rutledge Dam and Ihlazi Dam have a combined 
firm yield of 1.29 million m3 (3.53 Mℓ/day). The Eshowe WTP also receives potable water from 
Goedertrouw WTP via 300mm diameter pipeline. 
 
The WTP is located within the town of Eshowe and supplies the existing domestic users in Eshowe 
and the surrounding communities, which is made up of several formal and informal townships in 
Eshowe and rural villages. The town also has several small industries as well as commercial concerns, 
businesses and institutions such as the hospital, schools and municipal buildings.  
 
The treated water from the Eshowe WTW is pumped from the clearwater tanks to service reservoirs 
in Eshowe town and surrounding villages to the west and east of the town before distribution to the 
users. 
 

 

Figure 16.19 Eshowe WTP. 

 



 73 

 

Figure 16.20 Schematic of Eshowe System. 

  

 
 
 
 
 
 
 
 



 74 

Table 16.23 Characteristics of the Eshowe WTP 

WTP Name: Eshowe WTP 

System: Kwahlokohloko Bulk Supply System 

Maximum Design Capacity: 10 Ml/day  

Current Utilisation (January 2021): 10 Ml/day 

Raw Water Storage Capacity: River Abstraction 

Raw Water Supply Capacity: 16 Ml 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: RHEOFLOC 35643 XI 

Total Coagulant Dosing Capacity: 6.94 l/hr (solution flow rate) 

Rapid Mixing Method: Pump diffusion/in-line mixer 

Clarifier Type: Dortmund and Upflow Circular Type Clarifier 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 565.28 m2 

Total Capacity of Clarifiers: 10 Ml/day 

Filter Type: Rapid Gravity filters & Airlift filters 

Number of Filters: 12 no’s 

Filter Floor Type Porous concrete floor type 

Total Filtration Area of all Filters 1085 m2 

Total Filtration Design Capacity of all Filters: 10 Ml/day 

Total Capacity of Backwash Water Tanks: 4 Ml Clear water reservoir used for backwashing 

Total Capacity of Sludge Treatment Plant: N/A 

Capacity of Used Washwater System: N/A 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: 2.1 kg/hr 

Disinfectant Storage Capacity: 1 050 kg 

Total Treated Water Storage Capacity: Eshowe WTP complex 1 x 2.34 Ml, 1 x 1 Ml, 1 x 0.57 Ml, 1 x 
0.134 Ml 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
  



 75 

Table 16.24 Pump Details: Eshowe WTP Supply 

System 

 

Pump Station 

Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head (m) 

 

Duty Head (m) 

 

Duty Capacity 

(Ml/day) 

 
Number 

of Duty 

Pumps 

Number 

of 

Standby 

Pumps 

Kwahlokohloko Rutledge Dam  1 1 KSB Eta 100-250 Rutledge Dam Eshowe WTP Unknown Unknown Unknown 

Kwahlokohloko Eshowe 0 1 KSB MTC D 100 Goedertrouw WTP Kwahlokohloko Res 450 420 4.2 

Kwahlokohloko Eshowe WTP 1 1 WILo NL 125/400-08 Eshowe WTP Eshowe Town Unknown Unknown Unknown 

Kwahlokhloko Eshowe WTP 1 1 Salmron 125-400V-H31/GM Eshowe WTP Eshowe Rural Unknown Unknown Unknown 

 

Table 16.25 Pipeline Details: Eshowe WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

Kwahlokohloko Kwahlokohloko Bulk Rutledge Dam Eshowe WTP 4 1100 Steel 123.161 Unknown 

uMhlathuze Kwahlokohloko Bulk Goedertrouw WTP Eshowe WTP 10 300 Steel 9.21 Unknown 

Kwahlokohloko Kwahlokohloko Bulk Eshowe WTP Eshowe Town  250 PVC 6.361 Unknown 

Kwahlokohloko Kwahlokohloko Bulk Eshowe WTP Eshowe Rural  250 PVC 6.361 Unknown 

1Capacity based on 1.5m/s velocity 

 



 76 

Table 16.26 Reservoir Details: Eshowe WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Goedertrouw WTP Goedertrouw Potable 1 Balancing 163 160 

Kwahlokohloko Eshowe WTP Eshowe Potable 1 2.5 Balancing Unknown Unknown 

Kwahlokohloko Eshowe WTP Eshowe Potable 2 1 Balancing Unknown Unknown 

Kwahlokohloko Eshowe WTP Eshowe Potable 3 0.5 Balancing Unknown Unknown 

Kwahlokohloko Eshowe WTP Eshowe Potable 4 0.2 Balancing Unknown Unknown 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 77 

(f) Ngwelezane Water Treatment Plant and Supply System (CoU) 

Ngwelezane and Madlebe towns are supplied from the Ngwelezane WTP.  Ngwelezane WTP 
abstracts water from the uMhlathuze River upstream of the uMhlathuze Weir on the border with 
uMlalazi LM. The communities are supplied via three (3) reservoirs located on the edge of town. The 
WTP has a capacity of 8 Ml/day and operates at full capacity. 
 
 

 

Figure 16.21 Ngwelezane WTP. 

 
The Ngwelezane WTP and Supply System is shown in Figure 16.22. 
 
Water is abstracted from the left bank of the uMhlathuze River and pumped to the WTP located on 
the river bank. A 250 mm diameter pipeline from the works feeds the 13.4 Ml Ngwelezane Bulk 
Reservoir. The reservoir supplies the Ngwelezane community. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.28, Table 16.29 and 
Table 16.30. 
 
 
 
 
 
 
 
 
 



 78 

 
 

 

Figure 16.22 Schematic of CoU System  



 79 

Table 16.27 Characteristics of the Ngwelezane WTP 

WTP Name: Ngwelezane WTP 

System: Ngwelezane Bulk Supply System 

Maximum Design Capacity: 8 Ml/day stated (possibly up to 10 ml/day) 

Current Utilisation (January 2021): Unknown 

Raw Water Storage Capacity: River Abstraction 

Raw Water Supply Capacity: 8 Ml/day 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: Lime 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Unknown 

Clarifier Type: n/a 

Number of Clarifiers: n/a 

Total Area of all Clarifiers: Horizontal  Flow Sedimentation tanks 14 x 7.5 m 

Total Capacity of Clarifiers: Two No’s with total capacity of +/- 10-11.5 ml/day 

Filter Type: Rapid Gravity filters 

Number of Filters: 3 no’s 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 5m x 4 m x 3 no’s  = 60 sqm 

Total Filtration Design Capacity of all Filters: 8 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Sludge Lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Ngwelezana complex 2x1.68 Ml, 1 x 6.5 Ml, 1 x 3.5 Ml  

 



 80 

Table 16.28 Pump Details: Ngwelezane WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Ngwelezane Abstraction    uMhlathuze River Ngwelezane WTP 8   

uMhlathuze Ngwelezane  4 0 WKLN 125/5 Ngwelezane WTP Ngwelezane Res 175 160 4.8 

 
 

Table 16.29 Pipeline Details: Ngwelezane WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Ngwelezane Bulk Ngwelezane WTP Ngwelezane Res 4 250  6.4  

 
 

Table 16.30 Reservoir Details: Ngwelezane WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Ngwelezane Ngwelezane 13.4  115 110 

 

 
 
 



 81 

(g) eSikhaleni Water Treatment Plant and Supply System (CoU) 

The eSikhaleni WTP sources water from Lake Cubhu and is supplemented from the uMhlathuze 
Weir. It supplies Esikaleni and Vulindlela. 
 
An emergency pipeline exists between the uMhlathuze Weir and the eSikhaleni WTP for use during 
times when the Lake Cubhu water level is too low for abstraction. The lake is generally preferred as a 
water source for the municipality, since the river abstraction requires pumping, which has cost 
implications.  The WTP has a capacity of 36 Ml/day.  
 
Historically eSikhaleni relied completely on Lake Cubhu as a source. Serious problems were 
experienced during the 1992/94 drought, with low lake levels and an augmented supply from the 
uMhlathuze River was implemented. The scheme from the uMhlathuze River was implemented as 
part of the Iscor Mining water supply scheme, and was completed during May/June 2001. This 
system has a capacity of 34 Ml/day.  
 
Due to the decreasing lake levels, as from August 2014, eSsikhaleni WTP was supplemented with 
7.5Ml/day (raw water from uMhlathuze Water Weir Pump Station) and this volume was increased 
gradually to a maximum system capacity of 30Ml/day in January 2015. 
 



 82 

 

Figure 16.23 eSikhaleni WTP. 

 
The eSikhaleni WTP Supply System is shown in Figure 16.22 and the details of the WTP is shown in 
Table 16.31. The reservoir, pump station and pipeline details are summarised in Table 16.32, Table 
16.34 and Table 16.34. 



 83 

Table 16.31 Characteristics of the eSikhaleni WTP 

WTP Name: eSikhaleni WTP 

System: eSikhaleni Bulk Supply System 

Maximum Design Capacity: 36 Ml/day 

Current Utilisation (January 2021): 36 Ml/day 

Raw Water Storage Capacity: Lake Chubu 

Raw Water Supply Capacity: 36 Ml/day 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: Lime 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Concrete inlet chamber 

Clarifier Type: 4 No’s Horizontal flow tanks 11x38m each 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 1675 sqm 

Total Capacity of Clarifiers: 36 ml/day 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 8m x 5 m x 8No’s 40 sqm each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Sludge Lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Esikhaleni = 3 x 20 Ml/day ,  

 
 



 84 

Table 16.32 Pump Details: eSikhaleni WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Esikhaeleni High Lift 

Pump station 
3 1 

Sulzer Weir, 

Centrifugal Pumps 
Treatment Plant Storage Reservoir 125 130 13 

 
 

Table 16.33 Pipeline Details: eSikhaleni WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze  eSikhaleni WTP Forrest Reservoir 9.3 600  34 19 

 
 

Table 16.34 Reservoir Details: eSikhaleni WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze  Forrest Reservoir 60 Balancing 135 130 



 85 

(h) Nsezi Water Treatment Plant and Supply System (CoU) 

The primary supply for Nsezi WTP is the Nsezi Lake. The yield is supplemented by transfers from the 
uMhlathuze River at uMhlathuze Weir (Figure 16.24). uMhlathuze Weir relies on releases from 
Goedertrouw Dam (owned and operated by DWS). Water is released from the dam and flows for 
about 90 km to a weir owned and operated by Mhlathuze Water. From the weir, water is pumped 
into Lake Nsezi, which acts as balancing storage for Mhlathuze Water’s Nsezi WTP.  The WTP was 
recently upgraded and now has a capacity of 204Ml/day.  
 
This WTP is the most significant in CoU and supplies Empangeni, Richards Bay, and Ngwelezane. An 
800 mm diameter pipeline, from the WTP, supplies the 20 Ml Hilltop Reservoir which supplies 
Empangeni. There is also an 800 mm diameter pipeline supplying Mandlazini Command Reservoir 
that serves Richards Bay.  
 

 

Figure 16.24 uMhlathuze Weir. 



 86 

 

Figure 16.25 Nsezi WTP. 

 
The Nsezi WTP Supply System is shown in Figure 16.22 and details of the WTP is shown in Table 
16.35. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.36, Table 16.37 and 
Table 16.38.      



 87 

Table 16.35 Characteristics of the Nsezi WTP 

WTP Name: Nsezi WTP 

System: Nsezi Bulk Supply System 

Maximum Design Capacity: 204 Ml/day 

Current Utilisation (January 2021): 190 Ml/day 

Raw Water Storage Capacity: Lake Nsezi,  Mhlthuze River, Goedertrouw system 

Raw Water Supply Capacity: 333 Ml/day 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Unknown 

Total Coagulant Dosing Capacity: Alum and Polyelectrolyte 

Rapid Mixing Method: Concrete Flash mixing chamber & Flocculation conditioning 

Clarifier Type: 1 no’s 34 m dia , 2 no’s 48 m dia 

Number of Clarifiers: 3No’s 

Total Area of all Clarifiers: 3970 sqm  

Total Capacity of Clarifiers: 210 Ml/day 

Filter Type: Degramont V type – Rapid Gravity  

Number of Filters: 12 filters 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 17.5 m x 8 m x 12 No’s = 1680 sqm 

Total Filtration Design Capacity of all Filters: 202 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas and Caustic Soda 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Unknown 

 



 88 

Table 16.36 Pump Details: Nsezi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Empangeni 2 1  Nsezi Empangeni/Hillview 120 158 52 

 
 

Table 16.37 Pipeline Details: Nsezi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Mandlazini Supply Nsezi WTP Pierce Cres. Res. 5.7/1.8 800/600 Steel 65/37  

uMhlathuze Empangeni Supply T-off Hilltop Res. 1.5 600 Steel 37  

 
 

Table 16.38 Reservoir Details: Nsezi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Hilltop Hilltop Reservoir 60 Distribution 135 130 

 



 89 

(i) Mzingazi Water Treatment Plant and Supply System (CoU) 

Mzingazi WTP has a capacity of 65 Ml/day. Raw water is abstracted from Lake Mzingazi, which is 
then treated and distributed into Richards Bay and the industrial areas. The industrial area within 
the city of Richards Bay includes the Alton area, where Mondi, Hillside and Bayside Aluminium and 
Foskor are located. The residential suburbs include Meerensee, Arboretum and Veld en Vlei and the 
commercial/ light-industrial centre. Both residential and commercial / light industry, are supplied 
from the Mzingazi WTP, and supplemented, when necessary, from the Nsezi WTP. The rural town of 
Nseleni is also supplied via this scheme.  
 
Mzingazi WTP supplies two command reservoirs, namely Mandlazini and Meerensee Reservoirs. 
 
The Mzingazi WTP Supply System is shown in Figure 16.22 and details of the WTP is shown in Table 
16.39. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.40, Table 16.41 and 
Table 16.42.    
 

 

Figure 16.26 Mzingazi WTP 



 90 

Table 16.39 Characteristics of the Mzingazi WTP 

WTP Name: Mzingazi WTP 

System: Mzingazi Bulk Supply System 

Maximum Design Capacity: 65 Ml/day 

Current Utilisation (January 2021):  

Raw Water Storage Capacity: Mzingazi Lake 164 sq/km 47.6 milj cubic meters per year 

Raw Water Supply Capacity: The estimated duty of the existing pumps is 1300m³/h at a head 
of 13.5m per pump (3 pumps) 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Lime Dosing & Pre-chlorination 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Unknown 

Clarifier Type: N/A 

Number of Clarifiers: N/A 

Total Area of all Clarifiers: N/A 

Total Capacity of Clarifiers: N/A 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 9m x 7.5 m x 8No’s = 67.5 sqm. each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Mandlazini 2 x 47.5 Ml & Meerensee 1 x 10 Ml 

 
 



 91 

Table 16.40 Pump Details: Mzingazi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Mandlazini 4 1 Samco Vertical turbine Mzingazi WTP Mandlazini Res. 54 60 27.7 

uMhlathuze Meerensee 2 1 Samco Vertical turbine Mzingazi WTP Meerensee Res 72 67 23.3 

 
 

Table 16.41 Pipeline Details: Mzingazi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Meerensee Pipeline Mzingazi WTP Meerensee Res. 3.2 400 Steel 16.3  

uMhlathuze Mandlazini Pipeline Mzingazi WTP Mandlazini Res. 6.1 600 Steel 36.7  

 
 

Table 16.42 Reservoir Details: Mzingazi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Meerensee Meerensee 10 Distribution 51 47 

uMhlathuze Mandlazini Mandlazini 95 Distribution 67 62 

 



 92 

16.3.2 Status Quo and Limitations of the uMhlathuze 

System 

(a) Nkandla Water Treatment Plant and Supply System 

The WTP is currently operating at 4.29 Ml/day, which is well above its treatment capacity (3.6 
Ml/day). The demand in this area is now constrained by the WTP capacity.  The existing bulk treated 
water supply capacity is not sufficient to meet future water requirements of the Nkandla Water 
Supply Scheme.  
 
Apart from the Nkandla System, there are numerous boreholes, springs and minor river abstractions 
that serve the Nkandla Local Municipality. These standalone schemes do not have a sustainable 
supply and are also an operational challenge. There is a need to consolidate these schemes into a 
more sustainable bulk supply system. The population in the region is projected to be 128 694 in 2050 
with a total demand of 24 Ml/day. The current Nkandla Supply System cannot meet this demand. A 
new resource will have to be developed to ensure a sustainable future supply.  
 
Metered water sales commenced in October 2020 and a trend analysis has been prepared with the 
limited data collected to date (Figure 16.27). The water sales captured for October 2020 to March 
2021 is presented in (Table 16.43). It is evident from the data presented below that the total water 
sales from Nkandla WTP were within the design capacity of 3.6 Ml/day. Table 16.43 shows that the 
average production over the above mentioned period was 3.08 Ml/day.  
 



 93 

 

Figure 16.27 Water demand for Nkandla WTP 



 94 

Table 16.43 Nkandla WTP metered water sales for October 2020 – March 2021 
(Umgeni Water 2021 : spreadsheet) 

 
Meter Description Oct 2020 

(Ml/day) 
Nov 2020 
(Ml/day) 

Dec 2020 
(Ml/day) 

Jan 2021 
(Ml/day) 

Feb 2021 
(Ml/day) 

Mar 2021 
(Ml/day) 

Nkandla Reservoir Outlet 
– P/S 

2.884 3.392 2.779 3.527 2.643 3.270 

Total Nkandla WTP 2.884 3.392 2.779 3.527 2.643 3.270 

 
 

(b) Middledrift Water Treatment Plant and Supply System 

The water treatment plant is operating at approximately 9.47 Ml/day. The plant is approaching its 
capacity and will need to be upgraded.  
 
The supply to Middledrift WTP is heavily dependent on the operation of the uThukela transfer 
scheme. There is a need for a dedicated supply to this plant to alleviate this dependency. This will 
require new pump stations and a dedicated raw water pipeline.  
 
KCDM is in the process of implementing secondary bulk infrastructure that relies on supply from this 
water treatment plant. As the supply increases, there will be a need to upgrade the bulk supply 
infrastructure and treatment capacity. The population in the region is projected to be 106 063 in 
2050 with a total demand of 19.71 Ml/day. 
 
Metered water sales commenced in October 2020 and a trend analysis has been prepared with the 
limited data collected to date (Figure 16.28 Water demand for Middledrift WTPFigure 16.28). The 
water sales captured for October 2020 to March 2021 is presented in (Table 16.44Table 16.44 
Middledrift WTP metered water sales for October 2020 – March 2021 (Umgeni Water 2021 : 
spreadsheet)). It is evident from the data presented below that the total water sales from 
Middledrift WTP were within the design capacity of 10 Ml/day. Table 16.44 shows that the average 